JOY CONE CO. INDUSTRIAL PRETREATMENT DESIGN REPORT
Final Design Report

For: Joy Cone Co. Flagstaff

Lane Fisher, Lane.Fisher@Joycone.com

By: Honeycomb Engineering, Inc.
Megan Eisenach, mme232@nau.edu
Rachael Haneysmith, rzh4@nau.edu
Gabrielle LeBlanc, gmlI96@nau.edu

Gabby Sandhu, gms292@nau.edu

Honeycomb
Engineering

Northern Arizona University, CENE486C
May 9th, 2023


mailto:%3cLane.Fisher@joycone.com

Table of Contents

1.0 Project INTFOQUCTION ......c..ouiiiiiiiiieiieee ettt bbbt 9
1.1 PrOJECE ODJECHIVES. .....ueiieeeeeiiteite ettt bbbttt bbb ne i 9
1.2 Project BACKQIOUNG ........cviiiiiiiiiiiii ettt bbb 9

I ST (= o [0 o PSPPSR 9

1.2.2 Current TreatmMent SYSTEIM ........ocviiiiiiiieiiec s 11
[...]
As part of the design, the environmental, economic, and societal impacts were
evaluated.

9.3.1 Environmental Impacts

The positive impacts associated with the proposed design include creating
habitat for toads, insects, animals, and plants. On the other hand, more
solids may be sent to the landfill for disposal if the fill-and-draw system is
successful. Additionally, some trees will need to be cut down within the
detention basin to adequately construct the wetland.

9.3.2 Economic Impacts

The primary economic impact is that City of Flagstaff fees imposed on Joy
Cone Co. for TKN exceedances will be eliminated. Additional economic
benefits include job security for employees, and economic stimulation for
the greater community. Although this project will be a large investment
for Joy Cone Co., it is within the planned budget and will eliminate
exceedance fees from the City.

9.3.3 Societal Impacts

Societal impacts include the addition of aesthetic value for the property.
This design will also encourage the upkeep of paths in the area as well as
the extension of the Flagstaff Urban Trails System. The public image of
Joy Cone Co. will improve overall. Workers will also have a new large
green space to enjoy their time during breaks outside of the workplace. In
addition, production at the Joy Cone facility has the opportunity to
increase due to the treatment systems' ability to accept increased volumes
of wastewater. This project will overall reduce the contaminant load
within the wastewater that is discharged to the City’s POTWs, though
exceedances of TKN will continue for the duration of the wetland’s lag
period (1-2 years).

10.0 Summary of Engineering Work

Engineering work was completed by the four members of the Honeycomb Engineering
Capstone team. This section compares the work hours estimated in the Fall 2022 proposal
to the actual hours completed by the team. Five roles were developed including senior
engineer (SENG), engineer (ENG), engineer in training (EIT), survey technician (S

52



Tech), and lab technician (Lab Tech). Table 10-1 below shows the estimated working
hours as stated in the design proposal.

Table 10- 1: Fall 2022 Estimated engineering staffing hours

Staffing Hours Summary

Position Hours
Senior Engineer (SENG) 108
Engineer (ENG) 199
Survey Technician (STECH) 30
Lab Technician (LAB TECH) 92
Engineer in Training (EIT) 196
Total Hours 625

At the completion of the project, the team logged a total of 564.5 hours of engineering
work. The actual engineering hours completed by the team are provided in table 10-2
below according to the roles developed in the proposal. At the start of the design process,
the team elected to eliminate the EIT position as there was little to no work that would be
required for that role. Additionally, due to the procurement of survey data instead of
collection by the team, the survey technician hours are much lower than estimated in the
proposal. A majority of the work was completed by the engineer.

Table 10- 2: Logged spring 2023 project hours

Staffing Hours Summary
Position Hours
Senior Engineer (SENG) 117.5
Engineer (ENG) 370
Survey Technician (STECH) 8.5
Lab Technician (LAB TECH) 68.5
Engineer in Training (EIT) 0
Total Hours 564.5

11.0 Summary of Engineering Cost

This section will compare the proposed engineering costs to the estimated costs based on
the completed engineering work. Table 11-1 shows the costs quoted in the Fall 2022
proposal. The total quoted cost was $52,608. Table 11-2 shows an itemized list of
laboratory supplies.

53



Table 11- 1: Fall 2022 proposed cost of engineering services.

Cost of Engineering Services

Item Description Quantity | Rate Cost
1.0 Personnel Cost hours | $/hr $
SENG 108 155 16,740.00
ENG 199 120 23,880.00
Personnel STECH 30 50 1,500.00
LAB TECH 92 50 4,600.00
EIT 196 25 4,900.00
Total | $ 51,620.00
2.0 Laboratory Facilities days | $/day
Lab Rental NAU ENE Laboratory 5 100 500.00
Total | $ 500.00
3.0 Supplies -
Lab Supplies See Table 11-2 - 488.00
Total | $ 488.00
Total Cost of Engineering Services: $ 52,608.00
Table 11- 2: Itemized list of laboratory supply costs
: Unit Cost
Item Description Quantity ($/ea.) S
Glass Fiber Filters 100 per pack 1 57.00 57.00
Gloves 100 per box 1 12.00 12.00
Disposable
Goggles Laboratory goggles 4 1.50 6.00
ASTM D5907-18 TSS test document 1 57.00 57.00
ASTM D2329 BODS5 test document 1 69.00 69.00
HACH TKN Test Kit | 25 samples per kit 1 220.00 220.00
Pipettes Disposable 1 67.00 67.00
250 per pack
Total: | $ 488.00

The actual costs of engineering services are provided in table 11-3. The total cost of the
project based on personnel hours, laboratory facilities, and laboratory supplies is
$67,381.50. The cost for laboratory usage and laboratory supplies remains the same with
the exception of the BOD test document, however, the main difference in cost comes
from the personnel hours.

54




Table 11- 3: Actual cost of engineering services

Cost of Engineering Services

Item Description Quantity | Rate Cost
1.0 Personnel Cost hours | $/hr $
SENG 117.5 155 18,212.50
ENG 370 120 44,400.00
Personnel STECH 8.5 50 425.00
LAB TECH 68.5 50 3,425.00
EIT 0 25 -
Total | $ 66,462.50
2.0 Laboratory Facilities days | $/day
Lab Rental NAU ENE Laboratory 5 100 500.00
Total | $ 500.00
3.0 Supplies - -
Lab Supplies See Table 5-2 - - 419.00
Total | $ 419.00
Total Cost of Engineering Services: $ 67,381.50

Although the actual cost of engineering services is higher than the quoted cost, the client

will only be billed the costs stated in the proposal.

12.0 Conclusion

Joy Cone Co. produces 500,000 gallons of industrial wastewater annually which is
treated by a rotary drum vacuum filter. After experiencing fines for TKN exceedances,
Lane Fisher (plant engineer) has requested a new industrial wastewater pretreatment
design to target TKN, BOD, and TSS. The design created by Honeycomb Engineering
uses a two-phase system to treat TSS and BOD using a fill and draw sequencing batch
reactor and a vertical subsurface flow wetland before discharging to the public sanitary
sewer. This system will treat all three contaminants of concern to below the current
permit levels and eliminate the fines imposed by the City.

55




12.0 Bibliography

[1]

[2]

[3]

[4]

[5]

[6]

[7]

[8]
[9]

56

Google, "Joy Cone Factory Flagstaff,” [Online]. Available:
https://www.google.com/maps/place/Joy+Cone/@35.163294,-
111.7042132,13z/data=!4m5!3m4!11s0x872d8545871493b1:0xc6542499f789062
e!8m2!3d35.1350737!4d-111.6811641. [Accessed 24 Sept. 2022].

A. Ashraf, G. Al Bazhedi and M. A. Abdel-Fatah, "Experimental study and
mathematical model of coagulation/sedimentation units for treatment of food
processing wastewater,” Ain Shams Engineering Journal, vol. 12, no. 1, pp. 195-
203, 2021.

T. Sivakumar, G. Vijayaraghavan and A. Vimal Kumar, "ResearchGate,"
November 2011. [Online]. Available:
https://www.researchgate.net/publication/266139368 ENHANCING_THE_PER
FORMANCE_OF_ROTARY_VACUUM_DRUM_FILTER. [Accessed April
2023].

ALAR Water Treatment, "Food Manufacturer Solves TSS & BOD Waterwater
Problem,"” ALAR Water Treatment, February 2019. [Online]. Available:
https://www.alarcorp.com/latest-news/2019/02/12/food-manufacturer-solves-tss-
bod-wastewater-problem/. [Accessed April 2023].

N. P. Cheremisinoff, Industrial Liquid Filtration Equipment, Charles Town:
Elsevier, 2017.

J. Caccese, "Is a Belt Press or Plate and Frame Filter Press the Right Choice for
My Sludge Dewatering Needs?," HANDEX, 21 September 2016. [Online].
Available: https://www.hcr-1lc.com/blog/is-a-belt-press-or-plate-and-frame-
filter-press-the-right-choice-for-my-sludge-dewatering-needs.

"Trickling Filter Classification and Mechanism," Engineering Articles, [Online].
Available: https://www.engineeringarticles.org/trickling-filter-classification-and-
mechanism/.

M. E. C. College, "Trickling Filter Calculations," Wise County.

T. Frankel, "What is MBBR, and How Does It Work?," SSI Aeration, 21
November 2019. [Online]. Available: https://www.ssiaeration.com/what-is-
mbbr-how-does-it-work/#gref.



[10]

[11]

[12]

[13]

[14]

[15]

[16]

[17]

[18]

[19]

[20]

[21]

[22]

[23]

57

L. Falletti, L. Conte, A. Zaggia, T. Battistini and D. Garosi, "Food industry
Wastewater Treatment Plant based on Flotation and MBBR," Academic Star
Publishing Company, Milan, 2015.

U. S. E. P. Agency, "Wastewater Technology Fact Sheet, Sequencing Batch
Reactors," Washington D.C., 1999.

"BOD Removal,” 16 January 2023. [Online]. Available:
https://pubmed.ncbi.nlm.nih.gov/19403970/#:~:text=TSS%20and%20heavy%?20
metals%20will%20be%?20reliably%20removed,forms%20and%20is%20influenc
ed%20by%20wetting%20and%20drying..

M. Wang, D. Qing Zhang, J. Wen Dong and S. Keat Tan, "Constructed wetlands
for wastewater treatment in cold climate — A review," Journal of Environmental
Sciences, vol. 57, no. 1001-0742, pp. 293-311, 2017.

E. R. Rozema, R. L. Rozema and Y. Zheng, "A vertical flow constructed wetland
for the treatment of winery process water and domestic sewage in Ontario,
Canada: Six years of performance data," Ecological Engineering, vol. 86, no.
0925-8574, pp. 262-268, 2016.

S. Wallace, "Cold Climate Wetlands: Design and Performance,” Water, Science
and Technology, 2014.

C.o.F. E.D. S. M. Section, "City of Flagstaff Stormwater Management Design
Manual," City of Flagstaff Utilities Division, 2009.

A. D. o. T. Transportation, "Highway Drainage Design Manual - Hydrology,"
2014.

P. Camille Thomason, "Hydraulic Design Manual, Hydrograph Method," 2019.

E. P. A. (EPA), "Wastewater Technology Fact Sheet Wetlands: Subsurface
Flow," Office of Water, Washington D.C., 2000.

Weather Spark, "Climate and Average Weather Year Round in Flagstaff," Cedar
Lake Ventures Inc., 31 December 2016. [Online]. Available:
https://weatherspark.com/y/2636/Average-Weather-in-Flagstaff-Arizona-United-
States-Year-Round. [Accessed 8 May 2023].

C. Sawyer and P. McCarty, Chemistry for Environmental Engineering, New
York.: McGraw-Hill Book Company, 1978.

Sigma Equipment, "Used 8000 gallon stainless steel single wall tank™.

McMaster-Carr, "Water Centrifugal Pumps".



[24]
[25]
[26]
[27]

[28]

[29]

[30]

[31]

[32]

[33]

[34]

[35]

58

Mixer Direct , "Raidan Standard 2 HP Plate Top Entry Mixer".
Grainger, "Pipe and Test Plugs".

Waterline Controls, "Water Tank Level Sensors".

Sino, "(Slurry/Mud) Sludge Dewatering Filter Press".

Interstate Plastics, "PVC Plastic Sheet, Rod, Tube, Film and Accessories," 2023.
[Online]. Available: https://www.interstateplastics.com/PVC-sheets-
rods?kw=pvc%20sheet&gad=1&gclid=CjwKCAjw3ueiBhBmEiwA4BhspMLug
n_N4MYBJi47UmbTXqgjGuluusqKpbsMh-
vqUCpIHMmVy048zDxoCPLcQAvVD_BWE. [Accessed 8 May 2023].

Absolute Water Pumps, "AMT Self-Priming Centrifugal Pump - 52 GPM, 1", 1
HP, 3-Phase 230-460 Volt, Stainless,” 2021. [Online]. Available:
https://www.absolutewaterpumps.com/amt-self-priming-centrifugal-pump-52-
gpm-1-1-hp-3-phase-230-460-volt-stainless. [Accessed 8 May 2023].

R. Chee and K. Lansey, "Estimation of Pipe Installation Construction Costs,"
ASCE, August 2018. [Online]. Available:
https://ascelibrary.org/doi/abs/10.1061/%28 ASCE%29PS.1949-1204.0000323.
[Accessed 8 May 2023].

MacDermid, "Breaking Down Chemicals Used in Wastewater Treatment,"
MacDermid , 27 July 2020. [Online]. Available:
https://www.macdermidenvio.com/resources/blog/breaking-down-chemicals-
used-wastewater-treatment.

C. Stanford, "The Benefits Of Reverse Osmosis In Industrial Processes,"
Membracon, [Online]. Available: https://www.membracon.co.uk/blog/benefits-
reverse-osmosis/.

Sensorex, "Behind Biofiltration for a Wastewater Treatment Plant,” [Online].
Available: https://sensorex.com/2021/06/14/benefits-behind-biofiltration/.

S. Kumar and V. Dutta, "Constructed wetland microcosms as sustainable
technology for domestic wastewater treatment: an overview," 16 March 2019.
[Online]. Available: https://doi.org/10.1007/s11356-019-04816-9.

S. Chungheon, A. Szczuka, R. Jiang, W. A. Mitch and C. S. Criddle,
"Optimization of everse osmosis operational conditions to maximize ammonia
removal from the effluent of an anaerobic membrane bioreactor,” 23 February
2021. [Online]. Available:
https://pubs.rsc.org/en/content/articlelanding/2021/ew/d0ew01112f#:~:text=RO



[36]

[37]

[38]

[39]

[40]

[41]

[42]

59

%20treatment%200f%20this%20effluent,total%20ammonia%20nitrogen%20(T
AN).

M. Kasi, M. Swanson, H. Simsek and S. Ahlschlager, "Total Nitrogen Removal
by Reverse Osmosis: Role of Biodegradable Dissolved Organic Nitrogen,"
January 2013. [Online]. Available:
https://www.researchgate.net/publication/314519271 Total _Nitrogen_Removal_
by Reverse_Osmosis_Role_of Biodegradable_Dissolved_Organic_Nitrogen.

I. Aqua-Aerobic Systems, "Membranes,” Metawater, [Online]. Available:
https://aqua-aerobic.com/applications/bod-tss-removal/membranes/.

B. E. Hatt, T. D. Fletcher and A. Deletic, "Pollutant removal performance of
field-scale stormwater biofiltration systems," [Online]. Available:
https://pubmed.ncbi.nlm.nih.gov/19403970/#:~:text=TSS%20and%20heavy%?20
metals%20will%20be%?20reliably%20removed,forms%20and%20is%20influenc
ed%20by%20wetting%20and%20drying..

E. W. Technologies, "Industrial Wastewater Reverse Osmosis," Water Online.

G. Sabol, "Highway Drainage Design Manual," Arizona Department of
Trasnportation, 2014.

M. Davis, Water and Wastewater Engineering: Design Principles and Practice.

Swiss Federal Institute of Aquatic Science and Technology, "Constructed
Wetland Design," Sanitation Systems and Technologies, 2020. [Online].
Available: https://sswm.info/taxonomy/term/3933/horizontal-subsurface-flow-
constructed-wetland. [Accessed 5 May 2023].



